Caterpillar assembly #4761951 drawings for  PR20B Locomotive Engine.
* Last version maybe changed.
123456789

Pneumatic System Assembly 476-1951 Lines GP-AIR(Caterpillar PR20B locomotive engine)

Part NO. 476-1951
Name Lines GP-AIR
Section Pneumatic System
Modifier -
SNP SMW IESCN M00689500166
Updated 2018-10-08
Stock China GuangZhou
Accept Payment T/T, Western Union, Alipay, Paypal, L/C
Shipping Method Sea, Air or DHL/FEDEX/TNT/EMS

heavy-cat.com have excellent quality Guarantee.

CAT PR20B Pneumatic System 476-1951 Assembly

476-1951 Lines GP-AIR , Part OF 443-1507 Pneumatic AR
Model: Caterpillar PR20B
Catalog: Locomotive Engine
Section: Pneumatic System

Grp. Ref. Part NO. Name Modify Note Comments Quantity Maint
1,4,5,6,7 44 3B-9404 3B-9404 Connector 36 N
1,5,7 52 368-0514 368-0514 Gasket 1-IN 5 Y
3,4,6,7,8 53 368-5261 368-5261 Clamp AS 11 N
5 54 381-7110 381-7110 SENSOR-PRESSURE 0 TO 1,000-KPA (0 TO 145-PSI) 1 N
7 8J-6030 8J-6030 NUT-WELD 3/8-16-THD 6 N
4 8T-5911 8T-5911 NUT-WELD 1/2-13-THD 6 N
2 153 1F-7958 1F-7958 NUT-FULL 1/2-13-THD 8 N
4 154 1K-6872 1K-6872 Locknut 1/2-13-THD 2 N
3,7,8 157 2D-6235 2D-6235 Locknut 1/4-20-THD 8 N
1,2,3,4,5,6,7,8 161 3B-9409 3B-9409 ELBOW-FLARED 34 N
2 162 4L-7412 4L-7412 Adapter PIPE 1 N
7 163 4L-9337 4L-9337 Bolt 3/8-16X1.5-IN 6 N
4 164 4M-5281 4M-5281 Bolt 1/4-20X0.75-IN 6 N
4 166 5K-0906 5K-0906 Bolt 5/16-18X0.625-IN 12 N
4,6,7,8 167 5P-2228 5P-2228 Bolt 1/2-13X1-IN 14 N
2 169 5P-8245 5P-8245 WASHER-HARD 13.5X25.5X3-MM THK 8 N
4,6 173 7D-1649 7D-1649 WASHER-HARD 13.5X32X5-MM THK 8 N
7 177 7X-0347 7X-0347 Bolt 5/8-11X2.25-IN 10 N
7 179 8S-5088 8S-5088 Washer 15.44-MM THK 10 N
2 180 8T-2502 8T-2502 Bolt 3/8-16X1.125-IN 2 N
3,7,8 182 8T-4205 8T-4205 WASHER-HARD 7.2X14.5X2-MM THK 16 N
4,7 183 8T-4224 8T-4224 WASHER-HARD 8.8X16X2-MM THK 20 N
2,7 184 8T-4896 8T-4896 WASHER-HARD 10.2X18.5X2.5-MM THK 10 N
4,7,8 185 8T-5360 8T-5360 Washer 12X22.5X2.5-MM THK 43 N
3,7,8 186 8T-8908 8T-8908 Bolt 1/4-20X1-IN 8 N
1,4,5,7 187 8T-8917 8T-8917 Bolt 1/2-13X1.25-IN 25 N
4,7 188 8T-8919 8T-8919 Bolt 1/2-13X1.75-IN 20 N
7 189 8T-9043 8T-9043 Bolt 5/16-18X0.875-IN 2 N
4 190 8T-9384 8T-9384 Bolt 1/2-13X0.875-IN 4 N
3,7,8 191 9F-6343 9F-6343 Clamp 12 N
8 193 141-7298 141-7298 Pipe 44-CM E N
8 194 173-1861 173-1861 Pipe 45-CM E N
S: SMW / SMW (1 ~ 99999)
: (EACH INCLUDES) E: Order BY The Centimeter

*Assembly 476-1951 Lines GP-AIR Suitable for PR20B Locomotive Engine Pneumatic System
*Original 476-1951 Assembly contains Regular Invoice included, After-sales service is provided by the official.
*Used 476-1951 Assembly offer Customs Invoice, After-sales service is provided.
*All Taxes included, no more extra fee.
*Shipping country: Asia China SZ / US(depends on local tax rate,effectiveness/tax rate will be prioritized).

heavy-cat.com have professional services.

heavy-cat.com global.